

TEST REPORT

NO.: A001E131206011K

Date: Dec 13, 2013

Page 1 of 3

Applicant: Shenzhen Brillloop Lighting Co.,Ltd

Address: 6F,B6 Building, Junfeng Industrial Park, Yonghe Road, Fuyong, Baoan District, Shenzhen City, Guangdong Province, P.R. China

Report on the submitted sample said to be:

Sample name: Led Floodlight

Model:BLP-FL72WXX,BLP-FL48WXX,BLP-FL36WXX,BLP-FL24WXX, BLP-FL16WXX, BLP-FL12WXX

Item/Lot No.: /

Material: /

Buyer: /

Supplier: /

Manufacturer: /

Sample received date: Dec 06, 2013

Testing period: From Dec 06, 2013 to Dec 13, 2013

Testing Requested:

As specified by client, to determine Degrees of protection provided by enclosure IPX6on the submitted sample(s).

Testing Method:

IEC 60529

Conclusion:

Pass

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Signed for and on behalf of
Shenzhen AOV Ltd

Prepared by:

Wen Ding Tang, Steven
Project Eng



Reviewed by:

Yan Wei, Barry
Project Supervisor

A handwritten signature in black ink, appearing to be "E" or similar.

Approved by:

LV Jie Hua, Jeewah
Technical Director

A handwritten signature in black ink, appearing to be "Jeewah".

SHENZHEN AOV TESTING TECHNOLOGY CO.,LTD

1-6/F, No.5, Yuantou Lane, Tanglang, Taoyuan Street, Nanshan District, Shenzhen, Guangdong, China
Tel: +86-755-8600 8000 Fax: +86-755-8600 8282 Http://www.aovt.com Postcode: 518055
(Attention is drawn to the terms and conditions printed overleaf)

TEST REPORT

NO.: A001E131206011K

Date: Dec 13, 2013

Page 2 of 3

Testing Ambient Condition:

Temperature	23°C
Relative Humidity	55%RH
Atmospheric Pressure	100KPa

Testing Data:

Testing Item(s)	IP X6 test
Testing Instrument	Water-proof test system
Testing Condition	Use diameter is 12.5 mm, distance 2.5 ~ 3 m, 100L/min Test time: 3min
Requirements of IPX6	No water or from the shell into the water will not affect the normal operation or destroy safety
Testing Result(s)	No ingress of water.
Conclusion	Pass

Note:

- Photograph is included.

Photograph of sample



Photo 1 Before test sample view



Photo 2 During test sample view

SHENZHEN AOV TESTING TECHNOLOGY CO.,LTD

1-6/F, No.5, Yuantou Lane, Tanglang, Taoyuan Street, Nanshan District, Shenzhen, Guangdong, China

Tel: +86-755-8600 8000 Fax: +86-755-8600 8282 Http://www.aovt.com Postcode: 518055

(Attention is drawn to the terms and conditions printed overleaf)

TEST REPORT

NO.: A001E131206011K

Date: Dec 13, 2013

Page 3 of 3



Photo 3 After test sample view

End of Report

SHENZHEN AOV TESTING TECHNOLOGY CO.,LTD

1-6/F,No.5,Yuantou Lane,Tanglang,Taoyuan Street, Nanshan District,Shenzhen,Guangdong,China

Tel: +86-755-8600 8000 Fax: +86-755-8600 8282 Http://www.aovt.com Postcode: 518055

(Attention is drawn to the terms and conditions printed overleaf)